SPORTON LAB.

FCC RF Test Report

Report No. : FG351205B

LTE Band 25

Lowest Channel / QPSK_15MHz

Lowest Channel / QPSK_20MHz

Spectrum u%;" e 1 ué]
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -42,92 dBm -29,92 dB 30,000 MHz 1,000 GHz 1.000 MHz 853.84558 MHz -42,86 dem -29.86 db
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -41.56 dBm -28.56 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -41,39 dBm -28.39 d
1,920 GHz 3,000 GHz 1.000 MHz 2.84399 GHz -40,21 dBm -27.21 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.87782 GHz -40,09 dBrm -27.09 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99442 GHz -35.47 dBm -22,47 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.57392 GHz -35.48 dBm -22.48 db
9.000 GHz 13.000 GHz 1.000 MHz 12.56030 GHz -36.9¢ dBm -23.94 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.20347 GHz -37.19 dBm -24.19 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.50547 GHz -35.04 dBm -22.04 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.54548 GHz -34.30 dBm -21.80 dg
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Middle Channel / QPSK_15MHz

Middle Channel / QPSK_20MHz

Spectrum
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 887.77861 MHz -42,77 dBm -29,77 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.91004 MHz -42,87 dém -29.87 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79108 GHz -41.50 dBm -28.50 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82972 GHz -41.60 dBm -28.60 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.95510 GHz -40,08 dBm -27.08 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,078095 GHz -40,01 dBrm -27.01 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98542 GHz -35.47 dBm -22,47 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -35.42 dBm -22.42 db
9.000 GHz 13.000 GHz 1.000 MHz 12.56180 GHz -37.08 dBm -24.08 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55231 GHz -37.00 dBm -24,00 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.50147 GHz -34.93 dBm -21.92 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.54048 GHz -35.13 dBm -22.13 dB
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LTE Band 25

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 944.49525 MHz -42.88 dBm -29.88 dB 30,000 MHz 1.000 GHz 1.000 MHz 981.33683 MHz -42.66 dém -29.66 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.77262 GHz -41.59 dBm -28.59 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.77724 GHz -41.57 dBm -28.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96707 GHz -40,16 dBm -27.16 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.08219 GHz -40,16 dBm -27.16 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97142 GHz -35.15 dBm -22.15 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.96742 GHz -35.42 dBm -22.42 db
9.000 GHz 13.000 GHz 1.000 MHz 12.58680 GHz -37.13 dBm -24.13 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.89976 GHz -37.04 dBm -24.04 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.57298 GHz -35.05 dBm -22.05 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.57797 GHz -34.87 dBm -21.87 de&
{ 1 J L] ( )| J L]
Date: 24.MAY.2023 18: Date: 24.MAY.2023 19

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number : A93 of A175
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Report No. : FG351205B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0004
30 Normal Voltage 0.0000
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0074
0 Normal Voltage 0.0076

-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0072
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.47 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode

Mod.

LTE Band 26 / 15MHz

QPSK
RB Size

16QAM

64QAM

Limit: 13dB

Full RB
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Full RB

Result

Middle CH 5.25

6.14

6.29

PASS

LTE Band 26 / 15MHz

Middle Channel / Full RB_QPSK

Middle Channel / Full RB_64QAM
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26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.45

14.42

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result
ML 1 834.792 MHz 16.77 dBm ndB down 14,448 MHz ML 1 639,737 MHz 15.99 dBm ndB down 14,416 MHz
T1 1 829.397 MHz -9.69 dBm nd8 26.00 dB T1 1 829.247 MHz -9.62 dém nd8 26.00 d8
T2 1 843.843 MHz -9.61 dBm  factor 57.8 T2 1 43,663 MHz -10.17 dém  factor 58.3
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Report No. : FG351205B

Occupied B

andwidth

Mode LTE Band 26 : 99%0OBW(MHz)
Ref Level 30.00 dom  Offset 14.00 d6 @ RBW 300 khz RefLevel 30.00 dam  Offset 14.00 0B & RBW 300 kHz
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SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CETEN] 18.79 dBm ! 17.03 dBm
1 838.9180 MHz 832.9840 MHz
20d8 R TN 9.070929071 MHz 2048 e o _OCERRE o7 8.001008991 MHz
10 d8m 5 10 d8m i 2
[ § / )
0 dsm - ; 0 dBm 1 L
{ 1 f |
/ i i \
10 d 1 5 10 ] -
/ L / |
20 r N -20 =
~ VN i A [
PN NPV - —1_/ v N
R T .
40 40
50 d -50 d
-600 dBm -60 dém
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
ML 1 838,018 MHz 18.79 dBm [0 1 832,084 MHZ 17.33 dem
TL 1 19645 MHz 13.30 dBm Oce Bw 2.070929071 MHz T1 1 5319645 MHz 11.34 dBm Oce Bw £.59100899 1 MHz
T2 1 8410355 MHz 12.94 dBm T2 1 8400555 MHz 10.38 dsm
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Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 830.506 MHz 17.14 dBm ML T 639,567 MHz 16.20 dBm
TL 1 867 MHz 11.55 dsm Occ Bw 13.366633367 MHz T1 L 29,7867 MHz 10.23 dBm Occ Bw 13.426573427 MHZ
T2 1 10.94 dBm T2 1 £43.2133 MHz 10.40 dBm
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Mode

BW

Mod.
Middle CH

LTE Band 26 : 99%0BW(MHz)
CH26790

QPSK 16QAM
13.40 13.49

LTE Band 26

Spectrum - Spectrum -
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Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 1 526,547 MHz 16.22 dbm [ EY 520,613 MHz 15.75 dbm
T1 1 E17.3167 MHz 11.01 dBm 0cc Bw 13396603307 MH2 T1 1 B17.2567 MHz 10.00 dBm 0cc Bw 13486513487 MHZ
T2 1 £30.7133 MHz 10.83 dBm T2 1 B30.7433 MHz 9,61 dBm
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spe n mv:

Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100

@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHAEKARS_ PABS
J 3 3 ABS Li SPURIDUS INE_ABS PAES
20 UIB!I'F“H PURIOUS INE_ABS PABS A ZDUB;':i‘p ’r ¢ S
A B
10 dBm { \ 10 dBm l !
o ds IL 0dem j 1
-10 dam -10 dBm
-20 dem { \ -20 dem \
-30 dBm o -30 df -V. \
-40 dBm _/ \] :'D‘gm \
50 dBm —— ---’“"'""‘[/,. 50 dem . = p pe—
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 MHz 46,72 dem -33.72 06 847,000 MHZ 849,000 MHZ 100,000 kHz 89874725 MHz 22.05 dbm —7.06 dB
£23.000 MHz 824,000 MHz 20.000 kkz 923,99550 MHz -18.22 dém -5.22d8 849,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -18.72 dBm -5.72 d8
824.000 MHz 826.000 MHz 100.000 kHz 682424575 MHz 22.69 dem oL 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -47.61 dbm -34.61 dB
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§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -33.33 dBm -20.33 d& §47.000 MHz 849,000 MHz 100.000 kHz 847,92408 MHz 14.72 dBm -15.28 dB
£23.000 MHz 824,000 MHz 20.000 kkz 923,99550 MHz -27.55 dBm -14.55 8 849,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -28.92 dBm -15.92 de
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
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£23.000 MHz 824,000 MHz 20,000 kHz 823,98951 MHz -19.22 dém -6.22.d8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -20.28 dBm -7.28 d8
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i J i i
@ 25.MAY.2023 09:0B:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
£ strum S um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
:
10 dem / ""'*\ 10 dj‘. \
ode 0de !
[ |
-10 dBm : -10 dpm .
SPURIOUS_LINE_ABS " k
20 dem l ! 20 dem J.
-30 dém .J %mw dem
|1 ] \‘\. L
40 dBm T 40 dBm =
ot [
e e
-50 dem —= -50 dem - S —— P —
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Freguenc | Powerabs | ALimit
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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10 &iff_SPURIOUS LINE ARS PABS -10 difiEFPURIOUS LINE ARG
10US_LINE_ABS_ [ SPURIOUS_LINE ABS_
d -20 dBm
-30 dBm
_ - M— || WP _ —] - —
J -50 dBm [
-
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 788.12719 MHz -54.61 dBm -41.61 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -54.47 dBm -41.47 dB
860,000 MHz 1,000 GHz 100.000 kHz 9651.18881 MHz -53,93 dBm -40,93 dB 860,000 MHz 1,000 GHz 100.000 kHz 938.95105 MHz -53.92 dBm -40,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87178 GHz -41.69 dBm -28.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -41.69 dBm -28.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -36.75 dBm -23.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97425 GHz -36.72 dBm -23.72 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80928 GHz -39.99 dBm -26,99 db 7.000 GHz 9,000 GHz 1.000 MHz 8.87528 GHz -40,38 dBm -27,38 d&
{ 1 J L] ( )it J o
Date 25.MAY.2023 10:4

Middle Channel / QPSK_1.4MHz

Middle Channel / QPSK_3MHz

Spectrum == spec I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
. I . R
10US_LINE_AB5_ [ SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
_ -t 40 dBm — — o~ —
L -50 dBm [
o p
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 786.16567 MHz -54.62 dBm -41.62 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -54.70 dBm -41.70 dB
860,000 MHz 1,000 GHz 100.000 kHz 975.59441 MHz -53.83 dBm -40,83 dB 860,000 MHz 1,000 GHz 100.000 kHz 935 45455 MHz -53.86 dBm -40,86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88575 GHz -41.63 dBm -28.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98625 GHz -41.55 dBm -28.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -36.61 dBm -23.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -36.91 dBm -23.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.85570 GHz -40.21 dBm -27.21 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90327 GHz -40,25 dBm -27.25 d&
il il
L L J v L L J L
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LTE Band 26

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrrk
URIOUS_LINE_ABS PAES -10 4R —PRURIOUS LINE_ABS
5_LINE AB5_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
— ‘Hs.._mw -40 dBm - — = —_
o o
[ -50 dBm [
'J M'J
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 679.85132 MHz -54.65 dBm -41.65 dB 30.000 MHz 815.000 MHz 100.000 kHz 794.40405 MHz -54.58 dBm -41,58 dB
860,000 MHz 1,000 GHz 100.000 kHz 900.76923 MHz -53.80 dBm -40,80 dB 860,000 MHz 1,000 GHz 100.000 kHz 978.95105 MHz -54,02 dBm -41,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8B5779 GHz -41.44 dBm -28.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96726 GHz -41.42 dBm -28.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -36.81 dBm -23.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97425 GHz -36.90 dBm -23.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89978 GHz -40.19 dBm -27.12 db 7.000 GHz 9,000 GHz 1.000 MHz 8.00077 GHz -40.16 dBm -27,16 d&
hid bl
L JL ) i L JL J L
Date: 25.MAY.2023 Date: 25.MAY.2023 11:06:25
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LTE Band 26

Lowest Channel / QPSK_5MHz

Lowest Channel / QPSK_10MHz

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spe

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Limit fheck
10 4 SPURIOUS LINE_ ABS _10 ddRe JRIOUS_| INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
— ~+0 db . - Joa—
- "o
-50 dBm Jl-
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -54.48 dBm -41.48 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -53.64 dBm -40.64 dB
860,000 MHz 1,000 GHz 100.000 kHz 9958.39161 MHz -53.81 dBm -40,81 dB 860,000 MHz 1,000 GHz 100.000 kHz 874.89510 MHz -53.89 dBm -40,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85429 GHz -41.55 dBm -28.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99475 GHz -41.57 dBm -28.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96975 GHz -36.86 dBm -23.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95826 GHz -36.62 dBm -23.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20877 GHz -40.14 dBm -27.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00477 GHz -40.13 dBm -27,13 d&
{ 1 J o ( )it J o
Date 11: 25.MAY.2023 11:46:35

Middle Channel / QPSK_5MHz

Middle Channel / QPSK_10MHz

Spectrum

Ref Level 0.00 dBm Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

(@1 Avgrwr
fr‘hrrk PARS Limit fthnrk PARS
SPURIOUS LINE_ABS PABS .10 ddnE_$PURIOUS LINE ABS s
JIS_LINE_ABS | SPU LINE_ABS_
-20 dBm
-30 dBm -30 dBm
40 dBm _ o | —a] (|| -40 dBm - o ——
[_...._.unh\_w e
-50 derr ‘ -50 dBm
o o

-60 dBr -60 dBm

-70 dB -70 dBm

-80 dB -80 dBm

-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 669.25012 MHz -54.67 dBm -41.67 dB 30.000 MHz 815.000 MHz 100.000 kHz 795.18866 MHz -54.40 dBm -41.40 dB
860,000 MHz 1,000 GHz 100.000 kHz 862.72727 MHz -53,93 dBm -40,93 dB 860,000 MHz 1,000 GHz 100.000 kHz 972.23776 MHz -53.74 dBm -40,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99125 GHz -41.72 dBm -28.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85429 GHz -41.74 dBm -28.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95876 GHz -36.82 dBm -23.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -36.78 dBm -23.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90227 GHz -40.27 dBm -27.27 db 7.000 GHz 9,000 GHz 1.000 MHz 8.88428 GHz -40,17 dBm -27.17 d&
L )i ] i i
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LTE Band 26

Highest Channel / QPSK_5MHz

Highest Channel / QPSK_10MHz

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrrk
URIOUS_|LINE_ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE AB5_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
RuanthiE = S — = ||| -+0 dBm ; e B
- o’
[ -50 dBm [
p M'J
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 787.73488 MHz -54.51 dBm -41.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 758.70440 MHz -54.69 dBm -41.69 dB
860,000 MHz 1,000 GHz 100.000 kHz 938.95105 MHz -53,98 dBm -40,98 dB 860,000 MHz 1,000 GHz 100.000 kHz 890.27972 MHz -53.89 dBm -40,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87826 GHz -41.65 dBm -28.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -41.75 dBm -28.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -36.70 dBm -23.70 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -36.91 dBm -23.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80428 GHz -40.26 dBm -27.26 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89778 GHz -40.22 dBm -27.22 d&
hid bl
L JL ) i L JL J L
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LTE Band 26_15M

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
heck PAB Limit ¢heck
JRIOUS_|INE_ABS PABS _10 ddRe JRIOUS_| INE_ABS
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-20 dBm
-30 dBm
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-50 dBm [
&
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -49.09 dBm -36.09 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -54.06 dBém -41.06 dB
860,000 MHz 1,000 GHz 100.000 kHz 980.90909 MHz -53.89 dBm -40,89 dB 860,000 MHz 1,000 GHz 100.000 kHz 896.71329 MHz -53.77 dBm -40,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897126 GHz -41.77 dBm -28.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85779 GHz -41.59 dBm -28.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -36.56 dBm -23.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -36.91 dBm -23.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87428 GHz -40.22 dBm -27.22 db 7.000 GHz 9,000 GHz 1.000 MHz 8.88578 GHz -40.02 dBm -27.02 d&
hid bl
L JL ) i L JL J L
Da : 25.MAY.2023
Spectrum
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
Twrk PARS
SPURIOUS LINE ABS PABS
LINE_AB5_
el
i
J—
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -54.03 dBm -41.03 dB
860,000 MHz 1,000 GHz 100.000 kHz 939.23077 MHz -53.79 dBm -40,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8B5379 GHz -41.72 dBm -28.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -36.67 dBm -23.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80428 GHz -40.08 dBm -27.08 db
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L JL J ra
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0031
40 Normal Voltage 0.0011
30 Normal Voltage 0.0146
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0136
0 Normal Voltage 0.0026

-10 Normal Voltage 0.0133 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Battery End Point 0.0022

Note: Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.47 V.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number

1 A119 of A175




SPORTON LAB.

FCC RF Test Report

Report No. : FG351205B

LTE Band 66_Main PA

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.51 6.38 6.35 PASS
LTE Band 66 / 20MHz / QPSK
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 14,50 ob Ref Level 30.00 cBm  Offset 14,50 ob
o att 0 db__AQT 2 ms @ RBW 20 MHz o att 0 db__AQT 2 ms @ RBW 20 MHz
@153 view : (0153 view :
o \ o ™=
0.0 0.0
% \\_
1E- : 1E-
1E - 1E A
! |
| |
3 5
| |
OF 1.745 GHz. Mean Pwr + 20.00 dB OF 1.745 GHz. : Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 2237 dem | 28,62 dbm 5.50 d8 2.43 0B .38 0B £.51 08 5.12 08 Trace 1 [ 21,33 dem | 28,66 dbm 7.53 d8 2.99 d8 5.07 d8 5.38 d8 7.13 08
JU W we )i SRR e
Middle Channel / Full RB NA
Ref Level 30.00 cBm  Offset 14,50 ob
o att 0 db__AQT 2 ms @ RBW 20 MHz
(@153 view
; =
0.0
1€ “
¥ NA
1€ K"
g
L
i
OF 1.745 GHz. Mean Pwr + 20.00 dB
G y Cumulative Distri Function :
Mean | Peak | crest | 0% | 19% |  oD.ve i
Trace 1 [ 20,41 dem | 28.07 dbm 7.67 d8 3.04 0B 5.16 0B 5.35 0B .07 08
JU W e
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26dB Bandwidth

Mode

BW

LTE Band 66 : 26dB BW(MHz)

20MHz

Mod.

QPSK

16QAM

Middle CH

19.06

18.94

LTE Band 66

Middle Channel / 20MHz / QPSK

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 14.13 dBm| ™Il 14.42 dBm|
20 g8 1.7463590 GHz 20 d8 1.7455590 GHz
ndB 26.00 dB . ndB 26.00 dB
o oA A P B prn, 10.061000000 MHz 104 i) e o WV o B, 1B.041000000 MHz
- | Q factor 1 91.6 - ‘J Q factor ™ | 92.2
|
0 dém- + ' 0 dém |
-10 dBm + L -10 dam 1 7
7 [ 7 (
20 dam 1 A 20 dam / L
_ ot [N [ / \
A0 d8m—r AT 30 b st T
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result
ML 1 1746359 GHz 14.13 dBm ndB down 19.081 MHz ML 1.745558 GHz 14.42 dBm ndB down 18,941 MHz
T1 1 1.73533 GHz -11.76 dém nd8 26.00 dB T1 1 1.735529 GHz -12.15 dém nd8 26.00 d8
T2 1 1754391 GHz -12.41 dém  factor 516 T2 1 1.754471 GHz -11.72 dém  factor 92.2
It J - Il J 3

Sporton International Inc. (ShenZhen)
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Occupied Bandwidth

Mode

BW

Mod.
Middle CH

LTE Band 66 : 99%0BW(MHz)
20MHz

QPSK
17.90

16QAM
17.94

LTE Band 66

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.50 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 15.44 dBm| ™Il 1
20 g8 . 1.7491560 GHz 20 d8 _ 1.746
Ogc By 17.902097902 MHz Oce B . 17.94205
R LV L W P e s NPT PR I, R i
w0 . 1, > = 104 - 2 WNELELL PRIV Y LIS
i / |
0 dgm T | 0 dem + [\
/ | /
-10 dBm ¥ -10 dBm f -
\ / \
20 dam - + 20 dem -
o s 3 ~AnA V.
50 gty S v A e 20 s T wvay
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result Type | Ref | Tre | X-value | ¥-value | __Function Function Result
ML 1 1749158 GHz 15.44 dBm ML 1 1.746039 GHz 13.42 dBm
T1 1 1,7360839 GHz 10.74 dBm oce Bw 17.902097902 MHz T1 1 1.736009 GHz 9.45 dBm oce Bw 17.942057942 MHz
T2 1 1753991 GHz 11.72 dém T2 1 1.753951 GHz 10.35 dBm
g L Jjl e

Sporton International Inc. (ShenZhen) Page Number 1 A122 of A175
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZND5G



SPORTON LAB.

FCC RF Test Report

Report No. : FG351205B

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB

Mode Auto Sweep

Spe n

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHnEKARS
q 3 3 DABS Li SPURIOUS INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS {-\ ZDUB;':i‘P f S
[\
10 dem / \ 10 dém K -
ode f .\‘ 0 dem j l%
-10 dem - -10 dem
SFURIGUS . INE_ABS ‘ \1 J'
20 dem f 20 dem 7
-30 dBm j -30 dBm— \
- P,
40 dBm —] ——— \‘«......4 40 difm & e v
-50 dBm = -50 dem h,
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70896 GHz -35.83 dém 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77975 GHz 2047 dBrm -0.53 dB
1.708 Ghz 1710 GHz 20.000 kkz 1.71000 Gz -22.01 dBm 1.780 GHz 1.781 GHz 20.000 kHz 178000 GHz -23.33 dBm -10.33 dB
1.710 GHz 1712 GHz 100.000 kHz 171025 GHz 20.95 dem 1.781 GHz 1.790 GHz 1,000 MHz 1.78101 GHz -36.09 dBm -23.09 dB
. —
)i ]
Date: 24.MAY.2023 10:17:10 Date
Lowest Band Edge / Full RB Highest Band Edge /Full RB
[_] o
Spectrum :%:‘ Sp n 7
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém f = 10 dery "'\
0da {f \ 0 dem, \
-10 dBm i -10 ddm :
SPURIOUS_LINE_ABS J l {
20 dem 3 J M 20 dpm ‘
-30 dBm M o /‘_,, ARk - M”“«h.w
e -
40 oy vy 40 dBm S
B - JRN— \ B
-50 dam -50 dem
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
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SPORTON LAB.

FCC RF Test Report

Report No. : FG351205B

LTE Band 66 / 1.4MHz / 16QAM
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